Tubos de Acero de México, 5.A.

Carret. México Veracruz IKm 433.7 SN

Delfino Vatenzueia Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

Number / Numerc: Page / Pagina:

13091000 116

Date / Dia: November 30, 2013

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Customer { Clienta; PEESA ANAHUAC Y CIAS, S.A.DECV. Customer’s Order ltem / Orden Cliente - ltem: Customer s Reference / Ref, del Cliente: Manufacturer's Works Order N® / Canfirmacién de Venta:
N/A NIA 205415/03 .
Manufacturing Process / Proceso de Manufactura: Product Type / Tipe de Producto; Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCCION SIN COSTURA,. | BARNIZADO
Standard or Specification / Nermas o Especificaciones: Steal Grads / Grado de acera: Ends / Extramos:
! API SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BfX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad; 40 Pas/Pz Nominal Weight / Paso Nominal: |
4.500 X 0.531 INCH SCH 160 19.69/21.33 FT 851.214 FT 19301.487 LB 22.53 LBIFT :
114.3 X 13.5 MM 6.00/6.50 MTS 259,450 MTS 8755.000 KG 33.56 KG/M

-
Spacimen condition Specimen dimensions Test ¥.5. u.T.S. .5./U.T.8 Elongation / Alargamienta
Heat N* } Sample N* | Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°{ MuestraN°® | Ls Se | Type| Oni Size Area Ternp. jMin: 290 Min: 415 Req. Max. La Min. Qabt.
Tipo Tamaiio Seccidn | ensayo jMax: — Max: - -
mm mm2 °C MPa MPa in % %
4395 65298 B8 AM S8 L 2564 X 13.31 345,12 §T 342 527 0,65 2 27.5 40.0

AM: As manufacturad / Segiin proceso de fabricacion Ls: Location of sample / Ubicacién de la muestra Griz Qrfentation / Crientacidn Se: Specimen condition / Condicidn de fa probeta

B: Body / Cuerpo _Max: Maximum./ Maximo Req. Max: Required maximum / Méaximo requerido Ss: Strip specimen / Musstra rectangular

U.T.S: Ultimate tensile sirenglh / Resistencia .
¥.5: Yield strangth / Fluencia -

L: Lengitudinal / Langitudinal - Min; Minimum / Minimo Req: Reguired / Requerido

Loz Initfal fength 7 Longitud inicial Obt: Obtained / Obtenide

" RT: Room temperature / Temperatura ambienie

- Gomposmon % fCDmDDS!EIfm % .
X100 FEN X 1000 Rk . R © X10000 X 100

T wmn|[si[Mo]cr] P S| V]t M]cofsn]Aa] WA | B|ca| N [coni|Gatzjcaia| ~ = . LT

H Max | 28 | 120 — ] 15 4 40 | 30.} 30 | 80 | —|@a06fd00) -~ | =4 =] =1 =1 -1 - | 15|00} & - : o S ) I
. Mo | ~J22lw0] ~3 -1 -}~~~ -1-1-1T-1-1~1=1-1-1T= - : -
Heat N° | Sample N° [P Max | 28 | 120 | = | 15 ] 40 | 30 | 30 | B0} — |400 § 400 | =] = =] .= | = | = | = | 15 | 100 ] &
Colada N° { Muestra N° Min “f o 29 4 10| - - - N B R - o T EEESIEN BN B - - - - -
: 4305 | - 00001 Hof g zlosl 3l tl 2l 2 Fola0loml o6 T 211 12]¢65]|03][165]0z
: 4305 | 69298 ~pe | e

g2z 1| 3| edae| oo lsoler | 7ofielefie o f1a]as] o] o

Este cediificado se emite sistema compt y es validado confima elecironica. £l certificade original posee Impresc el logo
Tenans color verde, En caso de que el poseedor dal certificado anfregus una copia, debera garantizar la conformidad eon el original hacléndose
| uso ilegal 6 indsbido. Cualguier al ion y/o falsificacién estard sujetaalaley. .
FOR03171

This cerlificate Is issued by a computarized systam and it Ts valld wilh eleclranic signalira, On.the criginal cerliicale 1he trade-mark green wlared
"Tenarls” is slamped. In case the ownar of the ciiginal certificate would relaase a copy af It, he musl aitest jts confurmlty 1o the original uneiakmg )
-Jupon himself tha responsibilily for any unlawfu! or nol atlowed use, Any alteration andfor falslfcaliun wIIl be sub]ecteu lu lhe faw. - | ) por




Tubos de Acero de México, 5.4,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 21687 MEXICO

(52) 229 98% 1100 tel

(52} 229 989 1600 Tax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimere: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13091000 216
Date / Dia: November 30, 2013 )
Customer / Cliernte: PLESA ANAHUAC Y GIAS, 5.A. RE C.V. . [CGustomer’s Order ltem 7 Orden Cliente - item: Customer's Reference | Rel, del Gliente: | [Manufaclurer s Warks Ordor N / Confmacion de vanta:
N/A N/A 205419/03
Manufaciuring Process / Pracese de Manufactura: Praduct Type { Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
|Standard or Specification / Normas o Especificaciones: Steel Grade f Grado de acero: Ends / Extremos:
APESPEC 5LIOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BfX42-1245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula; Length / Lengifud: Quantily / Cantidad: 40 PesiPz Nominal Weight / Peso Nominal:
4.500 X 0.531 INCH SCH 160 19.69/ 21.33 FT BS1.214 FT 19301.487 LB 22.53 LB/FT
114.3 X 13.5 MM 6.00/ 6.50 MTS 259.450 MTS 8755.000 KG 33.56 KG/M

Composition % / Campasicion %

X1c0 X 1000 X 10000 X100 -
Clmfsi|mogcr{ Pl s v [n]N]Jcu]sn[a][T][AT]S]Ca ] N |Col1|Col2JCol 3

H Max | 28 [120] - 7151 40 | 30 [ 30 | 80 | ~ Jaoofaoo] ~ [ -~ [ -1 -] - -] -5 ]w0] &

Mn | - f2e]10d o« -T-T-T-F¥-T-7T-T-T+~{~§ =1 -] =1~]-1+=

Heal N® | Sample NP Max | 28 {120 | — f 15 [ 40 30 ] 30 a0 | - {do0fa0] - - T -1 -T1T -1 - -~-115]1w0] s

Colada N | Muesira N° Min - 29 10 - - - - - - - - - - = - - - - - - .

4395 | 69208 P 22 |88 | 23] 00] 31 8 [11) 0 | 0 a0 78] & [21] 0] & f 01716310147 ¢
Col. 1: SUMA Np+V+Ti s S Col 3SUMANDRY T - MaxsMaximum Méximo . ©. .- . P:Product/Producto

Col. 2; SUMA Mo+GreNi+Cu+V. S . . H:Heal/Colada: =~ - ST MineMinimurm / Minimo -

- Reguiredvalues |- . “Individuals / Individuales - Average / Promedio * " .Hardness typefTipo de dureza:HRC
__ Valores requeridos | Mini— | Max: 220 | var - “Min: -- | Max: — {  Var — HEEREE ‘ - : . )
Heat N*- . Sample N* SPecnmen condition . ) Quad. |- Scale [s]8] MW - iD Var,
Colada N° Muestra N* . Ls . Sc 2| Escala 11 2 3 |Avg ] 1 2 .3 fag | 1 2 3 |Ava )
—— - — -
-4385 68298 i B . T AM. 1 ‘HR8W- [ 76.8| 77.9] 77.0| 77.2] 81.1] 81.0] 80.2} 20.8] B1:8] 81.8§ 81.7| 81.8] .. 45
4355 65299 ) B R : AM. . 1| HRBW. | 77.9] 77.9] 78.1| 78.0] 80.2] 81.7}'81.7| -81.2] 80.8] Bo.9{ 81.7] 81 32
[am:As manufactured / Segin proceso de fahricacion: ID: Intarnal diamete'rf Diameira interno o L Mm Mlmmum / Minimo S Quad Quadrant f Cuadrante .
Avg: Average / Promegio e L Ls: Location of sample / Ubicaclon de la muestra MW Middle wall / Gentro Se: Specimen condition / Condlcron dela probala
This cerlificale is issuad by a cumpulanzed syslem and it is valid with elsctronic signature. On the erginal z:erhrzala the frade-mark green colared _' : Esta. carificado se smlte madiante sistema computanizada y-es validado con.ﬂmﬂa alsetronica. Gl certificado original posea Impreso el Iogo
"Tenaris” is stamped. In case fhe owner of the griginal certificate would release a copy of I; he must altest its cunfurmlty {o the original one taklng Tenatis color verda. En caso de que el posesdor del certificado . enfregue una copla, deberd garantizar ia conrormidad <on e original haciéndose
ipon himself tha mspanslb\hly for any unlawful or not ailowed use. Any alteration and/or hlsnrcahun wﬂl ba suhjectediu the law. rlsab!e por cualqu\ar uso llegal o Indebido. Cualqwer alteracicn y/o iais\fcaolén estard sujela ala Iay

FOR03171




Tubos de Acero de México, 5.A. -

Carret, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 31647 MEXICO

(52) 229 89 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Niimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13091000 36
Date / Dia: November 30, 2013
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. . |Customer’s Order ltem / Orden Cliente - ltem: Cuslomer's Reforence / Rer, dal Gllente: . |Manufacturer s Works Orger N° 7 Confrmacan oo Venta:
NIA . NIA 205419/03

Manufacturing Process / Procese de Manufactura: Product Type ! Fipo de Producto: Surface / Supetficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LANMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
[Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:

APL SFEC S5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 BiXA42-L.245/1L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dirnensions / Dimensiones: Schedule / Cédula; Length / Longilud: CQuantity / Cantidad: 40 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.531 INCH SCH 160 19.69 / 21 33 FT B51.214 FT 19301.487 LB 22.53 LBIFT

1143 X 13.5 MM 6.00/ 6,50 MTS 259.450 MTS 8755.000 KG 33.56 KG/M

IB: Body i cuerpo Max: Maximum / Maximo 0D; Quiside diameter / Didmetre externe . ..:* .. - Var: Variatian / Variacion ]

¥Standard / Norma:

HeatN® | Sample N* Resuilt
Colada N° | Muesira N° Resuitado
-

4395 69298 Good / Bueno

DROS

oy

Pressure / Presion ce : Time / Tiempo' Ut Results / Resultado
Unit / Unidad. Value: Valor Secands / Segundos
mpa 20.5 5 - Sglisfactory / Satisfactorio
This cerlificate is issued b!'; & compulerized system and It is valid with electronic signature, .On the cnglnal.cerlrﬁmle the trade.mark green colared © - Este cerlificade se amite B sistema cor izado y es validado. con firma electrénica.  El certiicado original poses impreso el fego
"Tenaris" is stamped. In case the owner of the original certificate wauld release a copy of'it, he must aftest its confermity to the original ane laklng- . 7" {Tenaris color verde. En caso de que el poseedor del cettificada anfreguie una copia, debera garantizar ta conformidad con el eriginal hacléndase
-{upen hwmselflhe responsibility for any unlawful ornot a\lowed use. Any alteration andfurialsfcahon will be suhjecled tc the law. A I por cualquier uga ilegal o indebldo. Cualqurar alteracién yig falslficaclén sstara su]eta ala Iey

FORO03171




Tubos de Acero de México, 5.4,

Carret, México Veracruz Km 433.7 5N

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13091000 4/6
Date / Dia: November 30, 2013
Customer ! Cliente: PLESA ANAHUAC Y CIAS, S.A, DE C.V. Customer’s Order Item / Orden Cliante - ltem: Customer s Reference / Ref. det Gliente: | [Manufaclurer's Warks Order M- 7 Ganfimasion de Venta:
NIA NIA 20541%/03

Manufacluring Process / Proceso de Manufaciura: Praduct Type / Tipe de Praducto: Surface / Supsrficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CAL IENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC

Ends/ Extrgmos:
NORMAL BEVEL
BISELADO NORMAL

Steel Grade / Grado de acero;
B/X42-1.245/1 290 PSL1

Standard or Specification / Normas o Especificaciones:
API SPEC 5SLIOCTOBER 1, 2007, ASTM A106/11, ASTM AS53/12, ASME SA106/2010

Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quantily / Cantidad: 40 Pcs/Pz Nominal Weight / Peso Nominai:
4.500 X 0.531 INCH SCH 160 19.69/ 24,33 FT 851.214 FT 19301.487 LB 22,53 LBIFT
14.3 X 13.5 MM 6.00 / 6.50 MTS 259.450 MTS 8755.000 KG 33.56 KGIM

Heat treatment / Tralamiento térmico: Pipe / Tubo
Quench media of heat treatment process ! Medio de enfriamenta del tratamiento tarmico: nfa
Temperalure Scale / Escala de Temperatura: nfa

Type
Tipo

asrolled

Supplemantary 3nformation
Informacién Suplementana .
Fabricado por TanansTamsa

Manutactured by TenarisTamsa
Steel making Firocass Fabricacidn del acera: :
Electric Arc Furnace-Ladle Fumace-Cnnllnuuus Cast\ng Machine. Horno de Arco EIeclnco-HornD de Afinacian-Maquina de Colsicka Conlmua
Fully Killad Steel S . ) Acero calnado con dluninio - N g
- o T R Materiakibre de contaminacion de Mercurio
No reparado por soldadura
_ Comrol_nu destructive, Satisfactorio
‘ Método de Inspeccion
{-Emi- FLV! - MPT -

Material free from Mereury contamination
Nol repaired 'hy_welding
Non destructive test. Satisfactory
tnspaction method

- EMI - FLWi - MPI

MATERIAL ACCORDING TO AR 5L, QGTOBER 1; ZDDT 8/X42-L245/L.290 APPLY ANNEX G AND E

ASTM AT06,1 1/ASME SA108,2010/ASTM A53, 12GR. B R

MATERIAL ACCORDING TO NACE MRﬂ‘iTS ! ISO 15156-2, 2009 AND NACE MRD103 2019 ONLY FOR' HARDNESS
22 HRC MAX.

. MATERIAL PE ACUERDO A AP 5L, OCTUBRE 1, 2007 B.'X_42~L245.fL290 APLICAANEXOC Y E o

ASTM A108,11/ASME SA108,2010/A8TM A53,12°GR. B
MATERIAL DE ACUERDO A NACE MR75 /150 15156-2; ZDDQY NACE MR0103, 2010 SOLO DUREZA MA)( 22

" |HRC

"Tenaris” is stamped. In case the owner of the ariginal certificate would relaase a cnpy of it, he must attest Its confarmity to the original one takmg

upnn himself the respunsthrlﬂy for any Unlawful or not allnwed use. Any icn and/or wIIl be-subj; to-the law.

Thls cetlificate is jssued by  computerized system and 1t s valid wilh electronic signalura. On 1he onglnal cerhﬁ:;ata the trada-mark green ccl!nred

-Esle cerlificade se emite mediante sistema computarizado v es validada. con Tirma electionica.  EJ cemifcado anginal posee impreso el logo
Tsnaris eolor verde. En caso da que el poseedor del teriificado - enkregua una copia, deberd garantizar [a'conformidad con sl eriginal hacisndose
o por cualguier uso ilegal o indebid Cualquiar alteraclun yio falsificacion estard suelaala Iay

FOR03171




Tubos de Acera de México, 5.A.

Carret. Mexico Veracruz Km 433.7 SN

Deffino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 21697 MEXICO

(52} 229 989 1100 tel
(52} 229 989 1600 fax
‘ - CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimers: | Page/Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13091000 5/6
Date / Dia: November 30, 2013
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Rel. del Cliente:  |Manufacturer's Works Qrder N° / Confirmacion de Venta:
N/A NIA 205419/03
Manufactiring Process / Pracess de Manufactura: Praduct Type / Tipo de Produsta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Specification / Normas o Especificaciones: Steel Grade / Gradp de acero: Ends / Extremos;
APl SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM A53M2, ASME SA106/2010 BiX42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NGRMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 40 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.531 INCH SCH 160 19.69 /2133 FT 851.214 FT 19301.487 LB 22.53 LBIFT
114.3 X 13.5 MM 6.00/ 6,50 MTS 259.450 MTS 8755.000 KG 33.56 KG/M
Supplementary Information
Infarmacion Suplementaria
Tamsa Ref: 477097 JTamsa Ref: 477097

Heat N* Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces} {f) homy {Tons)
4395 40 857.21 . .255.45 Bi755 -
"Average length per pipe Nominal weight per pipe
tongitud promedio por iubo Pest iominal por tubo
| Tom (kg
21.28 | 6.488 22.675 . - 33.744
" [This cedificate is'issued by a campulerized system and it is valid with electronic signalure. On The orginal Corlicate. he frade-mark arean ocﬂnred o Wudo se emite mediante sislema compularizade Y es validado, con firma elecirénica. EI <ertificado original posee impresc el logo
"Tenaris” iz stamped. In case the owner af the riginal certificate would ralease a copy of it, he must atlest its conforrity to the ariginal cne 1ak|ng  Tanaris color verde. En casa de que &l posesdsr del cerlficado anlkegue una oapia deberd garanl\zar Ja conformidad <on ¢l originaf hacléndose
upcn himself the responsmllwly for any unlawful or not allowed use. Any alieration andlor alsﬂ‘z:ahan will ba suh]ecled 'te; the taw. P . responsable por cualguier use ilegal o indebids, Cualquler alleracién yfu ificacion estard su]ala a laley.

FOR03171




Tubos de Acero de México, S.A.

Carret. México Veracruz I{m 433.7 SN
Delfino Valenzuela Tejeria, Veracrugz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICAD-O DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Mimero:

13091000

Page { Pagina:

6/6

Date / Dia: November 30, 2013

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Cuslomar s Order Herm / Grden Gliente - ftem: Customer's Refarence / Ref, de! Clients:  |Manufacturer’s Works Order N* / Confirmacién de Venta:
NIA N/A 205419/03

Manufacturing Process / Praceso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA CONDUCCIGN SIN COSTURA BARNIZADO

|Standard or Specification / Normas o Especificaciones: : Steel Grade / Grado de acera: Ends / Extremos:

AP1 SPEC SLYOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010

B/XA42-L245/L280 PSL1

NORMAL BEVEL
BISELADO NORMAL

Bimensions / Dimensiones:
4.500 X 0.531 INCH
114.3 X 13.5 MM

SCH 160

Schedule / Cédula:

Length / Langitud:
19.69 /21,33 FT
6.00 / 6.50 MTS

Quantity / Cantidad: 40 Pcs/Pz
B851.214 FT
259.450 MTS

19301.487 LB
8755.000 KG

Nominal Welght / Pesa Nominal:
22.53 LBIFT
33.56 KG/M

This is ta cestify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This cerificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sida fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra, Este certificado no es, ni puede ser usado, come una declaracidn de arigen.

CUSTOMER . THIRD PARTY

INSPECTION GOMPANY
COMPARIA DE INSPECCIGN

Company Name: N/A
Employee Namea: N/A

TENARIS QUALITY DE

QUALITY CERTIFICATION DEPT,
DEPTO. DE CERTIFICAGION DE CALIDAD

Teresa M. Castelld Abraham

ARTMENT SIGNATU RE

CHIEF GF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Rafael Gutiérrez de Velasco Magallénes R

-JThis cerl:fr.ate is [ssued by a cumputedzed system and [tis valid with slactronic signalure.- On the unglnal nerllfcale ‘the frade-mark green oolored

Este cerlificade se emite medianie sistema cornpulaﬂzadu y es validadp confirma elecirdnica.  El certificado original posee impresc el logo
Tenarls colar verde. En caso de gue el poseedor dal cerlificade sn!regua una Dopla deberd garantizar la cunformrdad con el original haciéndose

"Tenaris™ is stamped. in case the-owner of the original certificate would release a copy of it, he must atiest fis confurrnny 1o the original ong. 1ak|ng o

ble por cualguier uso ilegal o indebido, Cuakuier 6n yka

upon himsel the responsibility for any unlewdut or-not allowed use. Any atteration andler falsnﬁcaisun will'Be' sub}ecied 16 lhe faw.

ion estara suleta aialey, - -

FOR03171




